ITM5-6120-250-20P

TECHNICAL MANUAL

ORGANIZATIONAL MAINTENANGE REPAIR PARTS
AND SPECIAL TOOLS LISTS
SUBSTATION, TRAILER MOUNTED, 500 KVA,
AC, 4160-416Y/240V, 208Y/ 120V
3 PHASE 50/60 HERTZ

AVIONICS MODEL 950-2200A
FSN 6120-422-10417

HEADQUARTERS, DEPARTMENT OF THE ARMY
APRIL 1973




TM5-6120-250-20P
TECHNICAL MANUAL l

NO. 5.6120-250-34P | REPARTMENT oF fuS amact

Il
Page Fware

[Secion_ 11 INTRODUCTION
Il PRESCRIBED LOAD ALLOWANCE (NOT APPLICABLE)
[ REPAIR PARTS LIST

Group 01 écc ries
Ig:ﬁ( 20 gewvlvtni%iutstrays
1’guar

Blumg, brwdbe Gonr leg.
Fme, single w%m
Bhay, sprenter
Laddey, acoost
o, growm. . .
Clamg, bt §we gige O
Group 02  sues voirage Sectson :
D, Cromt emd vesy pateds
Ciasmerint, tovoimle aod Jghing swousor
W MM& e Yooy S0

(N

Group 03

Coupwe, @ﬁwwzm» WL
et o)
Valve, gremoure rolied
Pope, el 90

Covers, Lpnt) Waie

]
SRR RN eaERiNe



TM5-6120-250-20P

[llus
Page Figure
Group 04. Low Voltage Section. . ... ... ... ... |
P Gasket, tr%nstlon ..................................
Switch, toggle and duplex outlet """ L .26 1
Holder, lamp. . . U
Holder, fuse 30A 600V 3pole. . . . . . . . .0 281
Holder, fuse 30A 600V 2 pole ................................ .29
Filter, air. L3
Block, terminal 4 position ... L 3
Block, terminal 6 position . .. ... ... ... .. 3
Block, terminal 12 pogition | | 3
Heater, strip .. ... ... 00 00l nioiiiiiiioiioioonoon 3
Cord, dectrical EXEENSION . ..ot )
Panel access transition
Eyebcgltgrou;lwdé.b ..... L ]
ermin arr 377
Group 05. ag| .................................................................... g
LockI%assembly cablereefs. . .. ... ... 38
leassembly. . [L39
Stand, cable redl outer 'and center "L ... L4Q
Group 06. Semi-Trailer . ... . . . .00 U
Undercarriage assembly. . . ... .. .. . . . ... ... .. [
BOX, CONVEISION. . ]
Bumber assembly, véar U _5?1]
Sysiem, air brake, panet. ... . . . . . . . .. ...
Group 07. Kits . . . . .

Section IV. SPECIAL TOOLS, TEST AND SUPPORT EQUIPMENT (NOT APPLICABLE!
FEDERAL STOCK NUMBER AND REFERENCE INDEX . ........




Section

INTRODUCTION

1. Scope

This manual lists repair parts, special
tools, test and support equipment required
for the performance of organizational main-
tenance of themobile substation.

2. Genera

This Repair Parts and Special Tools
List is divided into the following sections:

a. Prescrvibed Load Allowance (PLA) -
Section Il.

b. Repair Parts Section JII. A list, in
figure anG item number sequence, of re-
pair parts authorized the organizations!
level for the performance of maintenance,
including those items which must be re-
moved for replacement of the authorized
item. Items, except kits and sets,arelisted
by assembly group in top down breakdown
sequence. Repair parts kits and sels are
listed separately as Group 07 at the end of
the Repair Parts List without regard to the
assembly group to which they belong. Com-
ponents of the kits and sets are listed in
their proper sequence in the assembly
group to which they belong are referenced
to the FSN of the kit or set.

c. Special Tools, Testand Support Equip-
ment - Section V. (Not applicable.)

d. Fedeval Stock Numbeyv and Refevence
Numbeyr ndex - Section V. A listof Federal
stock Numbers in ascending numerical se-
quence fou'owed by a list of referencenum-
bers in alpha-numeric seguence, Cross-
referenced to the illustration ligure number
and item number.

KOTE
Mems wot illustrated are crous.referencid o
Eroa tenmitet

3. Explanation of Columns

‘The Following provides an explanation of
columns in the tabular lists in sections {1,
[, and IV:

a. Souvve, Maivtenawrce, awid Recovev-
ability Codes (SMB):

(1) _outrce code indicates the source for
the listed item. Source Codes gre:

TM5-6120-250-20P

»2

P10

#a

e .

e

Repuar Parts, special Tools and Test Bguip-
ment supplied from GSA/DEA, or Avmy Supply
System, and authoriged for use st indicated
maintenanoe levels.

Repair Parts, Spacial Tools aid Test # !
which are prooured and stacked for insurance
purpnses because combat oF MmilAary essen-
tality of the ond few dictates thata winiwam
guantty be available W the supply system.

Assigned 10 Kewms which are NEA design con-
wrolled: enigue repalr pevis, apecial teols,
test, wepsuring, and disgnostic eguipment
Wm are stocked and supplied by the Avmy

(i > Logistic System and whioh ave wot

WM o the provisions of AR 580-43.

Assigned to items which are NS4 design coh-
trolled: special twols, test, measuring, and
diggnostic eguipment for COWSEC support
wiich @re accountable under the provisions
of AR 380-41 and which ave stecked and sup-
plied by the Avmy COMBEC Lopistic System.

Repair parie, Speetal Taols and Teat Bawipmen
which are a0l prooured oy stocked as such in
the supply aystem bul are 10 be mumidsotured
1 indlioated malenance levels

Assewmblies whioh are not precured oF stocked
a6 suoh, but are madeup ol woor Mobe Wiiks
Buch companent wiils carey individus! stock
mmber and descoriplions, ave precured end
stocked sepstately ang oan be augembled o
form the reguiredsssembly et indicnted main.
wenanee levels

Parts and assemblies that are nol prooured oF
wocked beopuse the fallure rate §6 normally
bolow et of the appliceble ond Hom o1 com-
ponent  The deilure of such part or aasewbly
whowld result in retrement of the ond Mem
fromw the supply ayatom

Beopuwr purts whieh sre ao proowrsdor Aocked
The reguirement for auch dem will be Gilied
by the nest higher gunembily oF componem

Fopstr Perts, Speetl Taols and Test Louipman
whith re w0t wtocked andl heoe a0 Tovenesn
wmortelity. The andieated mminatnes bevel
rogquiring suoh vopely andicwied matntenanee
Tewdl) yoguiring wuob PepRiy Bar will attenge
w0 abtuin dhe pares throngh cewnibalivetion oF
selvage The Swemmn way be regunitioned with
ewoapt Gats, Teom the ent Hem manageyr dor
rumatliaie v

Tngoy awmwm ot Pl wrw wmwm wmz MWA

svribibi. ut M:» mﬁﬂ Gt iﬂ%ﬁ% '@Wm mvmzﬂtmmm
wil) mot e ookl wove the T ept GF devael
o P o St supply jevel




TM5-6120-250-20P

Canni baI zatlo or sal be used

source o supﬁ;]g for E? urce co
above ex L 00 alrcr aft sup-

port items are restnct y AR 100-42.

(2) Maintenance code indicates the low-
est level of maintenance authorized to in-
stall the repair part/and /or use the special
tool or test equipment for each applic
action. Capabilities of higher maintenance
levels are considered equal or better.

Maintenance Codes are:
Code Explanation
Covvrr e Crew/Operator .
O Organizationd  maintenance.

3) Recoverability code indicates
whether unserviceable items should be re-
turned for recovery of salvalge [tems not

coded are nonrecoverable. Recoverability
codes are;
Code Explanation
R Repair parts assembly and components),
proos%?]r e&gjﬁ ent whc ae nsder
economl |rect gener
ort m tenance
S R% a%grem g es Specid Tooéﬁe andnE%st Equipment
| |
Fnomcal r rabI actm?ﬁ?& angéi WY‘IICﬁ)ge
i
ﬁ?/?nee an y c norm%l areaﬂjrmd%)d%
wePg% ex ange ass enltems
ar jl evacu nomlgx)}(
g?ev uaho%lan analysis b%ore?mal
T HP er oIIar value recoverabler ar. parts,

ent Wh|ch are

eC|aI toosan test
t | zﬁe ISSued gg
a& ass S Wi

or over

ma ntenance act Ities
No repar WI

accomphshed a lower
U e%ec s and Test Ecﬂ eC;i)ment
tion un|
content, r|t|

L re%J Vs mef
maten ollar value
or reusable casings or castm S.

b. Federal Stock Number. This column
indicates the Federal stock number assigned
to the item and will be used for requisi-
tioni n% PUrpOSES.

escription. Indicates the Federal
|tem name and a minimum description re-
quired to identify the item. The last line
indicates the reference number followed by
the applicable Federal Supply Code for
manufacturer (FSCM) in parentheses. The
FSCM is used as an element in item identi-

Jdv

fication to designate manufacturer or dis-
tributor or Government agency, etc., and is
identified in SB 708-42. Ttems that are in-
cluded in kits and sets are listed below the
name of the kit or set with quantity of each
item in the kit or set indicated in front of
the item name.

d. Unit of Measure (U/M). Indicates the
standard or basic quantity by which the
listed item is used in performing the actual
maintenance function. This measure is ex-
pressed by a two-character alphabetical
abbreviation, e.g., ea, in, pr, etc., and is
the basis used to indicate quantltles and
alowances in subsequent columns.

e. Quantity Incorporated in Unit. Indi-
cates the quantity of the item used in the

breakout snown on the illustration figure,
which is pr ared for an assembly group,
or an assembly. A “V” appearing in this

column in lieu of a quantity indicates that
no specific quantity is applicable, e.g.,
shims, spacers, etc.

f. Fifteen- Day Organizational Mainte-
nance Allowances

(1) Items authorized for use as re-
quired but not for initial stockage are
identified with an asterisk in the allowance
column.

#2) The allowance columns are divided
into Tour subcolumns. Indicated in each sub-
column is the total quantity of special tools
authorized for the number of equipment

supported: (Not applicable .)
. llustration. This column is divided as
follows:

(1) Figure number. Indicates the figure
number of theillustration in which the item
is shown.

(2) Item number. Indicates the callout
number used to reference the item on the
illustration.

4. Special Information

. Usable on codes are included in Column
(3) Uncoded items are applicable to all
models and/or serial number range. (Not
applicable).

Parts which require manufacture or
assembly a category higher than that
authorized for installation will indicate in
the source column the higher category.

c. The following publications pertain to
themobile substation and its components:




e

TM 5-6120-250-12 Operator and Or-
anizational
aintenance

Manual

LO 5-6120-250-12 Lubrication Order.
~d. The illustrations in this manua are
identical to the applicable illustrations
published in the -34P, Direct and General
Support Maintenance Repair Parts and
Special Tools List Manual (Including depot
maintenance repair part:, and specia tools,
and the figure numbers are the same as
appear in that manual. The -34P illustra-
tions are given for a better understanding
of the parts relationship, however, only
those parts assigned maintenance code
“O” are listed in the tabular list. Only
illustrations containing organizational au-
thorized items appear in this manual.

5. How to Locate Repair Parts

a. When Federal Stock Number or Refer-
ence Number is unknown:

(1) First. Using the table of contents
determine the assembly group within which
the repair part belongs. This is necessary
since Illustrations are prepared for assem-
bly groups, and listings are divided into the
same groups. _ _ _

_ % Second. Find the illustration cover-
ing the assembly group to which the repair
part belonﬁ_s. _ _
~(3) Third. Identify the repair part on the
illustration and note the illustration figure
and item number of the repair part.

~ (4 Fourth. Using the Repair Parts
Listing, find the assembly Proup to which
the repair part belongs and locate the illus-
tration figure and item number noted on the
illustration.

b. When the Federal Stock Number or

TM5-6120-250-20P

Reference Number is known:

(1&F|rst. Using the Index of Federa
Stock Number and Reference Numbers find
the pertinent Federal Stock Number or
reference number. This index is in ascend-
mg FSN sequence followed by a list of
reference numbers in ascending alpha-
numeric sequence, cross-referenced to the
illustration figure number and itern number.

~ (2) Second. Using the repair Parts
Listing, find the assembly group of the re-
pair part and the illustration figurenumber
and item number referenced in the index of
Eederd stock Numbers and Reference Num-
ers.

6. Abbreviations

ASSY ...l AsSEmMPLY

EA. ............. (E;A\flii N

HEX ........... HEXA80N

HD..ovvveenne s MEAD

ID vivviiiinn e INSIDE DIAMETER

1 [INCH

%TG' ............. LONG
Lo, STEEL

SIN STAINLESS

L 13| THICK

7. Recommendations for Maintenance Pub-
lications Improvements

You can improve this manual by calling
attention to errors and by recomimending
improvements, using DA Form 2028 (Rec-
ommended Changes to Publications) or by
letter, and mailing directly to Commanding
General, U. S. Army Mobility Equipment
Command, ATTN: AMSME-MPP, 4300
Goodfellow Boulevard, St. Louis, Missovuri
63120. A reply will be furnished directly
to ysu.



[3}]

SMR
copg

B

PO

PO

PO

PO

PO

PO

PO

PO

PO

PO

PO

PO

PO

PO

PO

PO

PO

PO

PO

TM5-6120-250-20P

(2) o @] ® ® @
15 DAY ORGANIZATIONAL
FEORRAL DESCRIPTION wr] a1y | WANTENANCE ALY | TRATION
NUMBER vt [ w [@ [ & [ @ @ @[ ®
on  |ME4% umir N
REF NUMBER & MFR CODE CODE 5 | &20 | 2150 51107 | no. | no.
SECTION |1 REPAIR PARTS FOR ORGANIZATIONAL
MAINTENANCE
GROUP  (1-ACCESSORIES
B0Xs STOWAGE, W/TRAYS EAl 1 1| 1
20010003G1 (33%69)
TRAYs STORAGE, UPPER EAl 1 1] 2
2001¢003P3 {33469)
TRAY: STORAGE, LOWER EA] 1 1] 3
2001c003R {33%9)
5310-763-8920 NUT, HEXAGON, PLAIN PLATEDR FOR 5/8 IN. BOLT EAl & ° @ ef o 1 4
MS51967-20 {96906)
WASHER, HELICAL SPRING LOCK: FOR 5/8 IN. BOLT EAl ° o of 1| 5
4535338-50 (96506)
WASHER, BEVEL:s FOR 5/8 IN. BOLT (7Y I ° . el o 1| 6
915734035 (39428)
5305-724-5914  cap scaEw, HEXAGON HEAD: 5/B-11 UNC X 3 IN. LG el 2| e o ¢ | 1] 7
Msg0725-168 (96506)
5305-051-0827  CAP SCREW, HEXAGOM HEADs 5/8-11 UNC X 2 IN. LG el 2| o s« = 1 1] 8
NS30725-164 (96906)
WASHER, FLAT: FOR 5/8 IN, BOLT EA|l ¥ . ° L 1l 9
AN960-1016 (BBo4E)
B0X, STOWAGE: WITHOUT TRAYS EA| 1 2| 1
200100362 (33469)
10-763- NUT, HEXASON, PLAIN PLATED: 5/8-11 UNC Al & ° . e o 2| 2
5310-763-8920 onero0" (96506) 5/ |
WASHER, HELICAL SPRING LOCKs FOR 5/8 IN. BOLT EA| ¥ ® ° L 2] 3
4S35338-50 (96906)
WASHER, BEVEL: FOR 5/8 IN. 8OLT Eal 2 L4 ® el = 2| &
915734035 (39428)
5305-724-5914  CAP SCREW, HEXAGON HEAD: 5/8<11 UNC X 3 IN. LG el 2] o of of o} 2] 5
MS90725-168 (96306)
5305-051-0827  CAP SCREW, HEXAGON HEAD: 5/8-11 UNC X 2 IN. LG Al 2] e| o e| o 2] 6
MS30725-16% (96306)
WASHER, FLAT: FOR 5/8 IN. BOLT EAl & ° e e 2l 1
ANGE0-1016 ( )
RAIL, GUARD ASSEMBLY [7Y I 31 1
20018005 (33469)
SNAP END BOLT EA 2 . - . ® 3 2
3901719 (39428)
EYE BOLTs 1/8 IN, BOLT DIA, 2 IN. SHANK, EA| 2 . . ol o 3 3
v{1 2 IN, ID
9MAK19 (39428)
CHAINs STAINLESS STEEL, SIZE 3 Fil 16 . ° ol o 3 4
3616714 (39428)
STANCHION, END EAl 2 . * bl B 31 5
20018005-1 (33469)
STANCHION, |NTERMED|ATE EA] 6 o e el = 316
20018005-2 (33469)
SLING: BRIDLE, FOUR LEG EAl 1 ® . o o 4
200100071 (33%69)
SLINGs SINGLE, W/HOOK EA § - ° - . 5
20010007-2 (33%69)




TM5-6120-250-20P

1}

(2)

1 a)

[0}

(5%

®)

15-DAY ORGANIZ AT!ONAL

[}
ILLUS-

R F:S;E:L DESCRIPT'ON uNIT &? MAINTENANCE ALW TRATION
coor | e USABLE Juens| N | @ | B ] @ | @ @ ®
¥ REF NUMBER & MFR CODE cone R I O PO P I
PO BAR, SPREADER .
*20018013 (33469) e e A B
po | 5305-724-5938 CAP SCREW, HEXAGON HEAD: 5/8-11 UNC X % IN. LG eal a] o o # & ¢l 2
M590725-172 {96906)
po |5310-820-6653 WASHER, HELICAL SPRING LOCK: FOR 5/8 IN. 8OLT EA| 4 * . el @ 6l 3
M535538-50 (96906)
5310-167-0825 WASHER, FLAT: FOR 5/8 IN, BOLT Al 4l .
PO AN960-1016 (880&% £ bl I I LT
PO SPACER: SPREADER BAR, HOLD-DOWN cal . . Y 6| 5
20018009 (33469)
LADDER: ACCESS EA 1 & © -
PO 2001600k (33469) oo
PO 5305-051-0827 CAP SCREW, HEXAGON HEAD: 5/8-11 UNC X 2 IN. LG EA] 2 . . s = 11 2
MS90725-164 (95906)
CAP SCREW, HEXAGON HEAD: 5/8~11 UNC X 3 IN. LG el 2 . . | o«
Po | 53057245014 " SSR0, HEXAGON bkadn 5/ 3 1l 3
P -890- WASHER, HELICAL SPRING LOCK: FOR 5/8 IN, BOLT EA[ 4 ® : o = 4
o | 5310-820-6653 s (5esee) 7
5 -167- WASHER, FLAT: FOR 5/8 IN, 8OLT eaf 4 » » el =
Po | 5310-167-082%5 SUER, FLAT: £OR of 1l s
PO STRAP: HOLD-DOWN EA] 1 . b el @ 11 6
20018006-2 (33469)
Po STRAP: (4OLD-DOWN EA] 1 * » o » 1l 7
20018006-1 (33469)
po  PI75-296-0621 | roo, rounD: .75 DIA, COPPER CLaD el 2l | <] o] <« 8] ;
STEEL, 10 FT LG
1510 (81790)
CAP SCREW, HEXAGON HEAD: €A : » - - - 8 2
Fo 5305-727-3804 5/8=11 Une X 2 1/2 IN. LG 3
MS90725-145 {96906)
WASHER, HcL A SPRING LOTK: FOR 5/8 IN, BOLT EA] 3 . » LI 81 3
po | 5310-820-6653 No353E50 (96906)
-167- WASHER, FLAT: FOR 5/8 IN. BOLT EA . . LA 8 &
Po | SU0LGT0805||  vaSkeR, FuaT: e 3
PO CLAMP: GROUND ROD, HOLD-DOWN EA 3 ® - » - 8 5
20018008 (331469f
CLAMP: HOT LINE, S'ZE O EAl 1 . . «| @
Fo 185 (81790)" i
PO | T200T530962 | MAT: T SEAR, HIGH VOLTAGE, 2 FT MIDE, | 1| +| | o -+
41001 (71348)
.030- CABLE, COPPER: STRAIGHT BARE 2/0 el s0 . - Y
Po | 6145-039-4952 5,00 ST an / 5
GROUP 02 = HIGH VOLTAGE SECTION
20 DOOR: UPPER FRONT el 1 1m)
1090191469 (03497)
CAP SCREW, HEXAGON HEAD: EAl 4 ° s el = Nl 2
fpo | 53052693207 3/B-16 UNC X 2 1/k IN. LG
M590725-67 (96906)
P o WASHER, HELICAL SPRING LOCK: FOR 3/8 IN, BOLT EAl 4 . * ef & n 3
M335338-46 (96906)
b o ‘ 5310-167-0821 WAi:;&.E:.ETiaggm?/B IN, BOLT EA 4 . A . e n y
o GLASS WINDOW EA| 2 | 5
127A8410P1 (03¥97)




3

SMR
cobe

§§§|

PO

Xx20

PO

PO

PO

x20

PO

PO

PO

PO

PO

PO

PO

PO

P20

PO

PO

TM5-6120-250-20P

(2) ()] 4) [¢) (03] n
FEDERAL 15-DAY ORGANIZATIONAL iLLUS
DESCR'PT!ON uNIT IONTCV MAINTENANCE ALW TRATION
Nm usante fueas] ™ [@ | ® | @ [ @ [ @[ ®
UNIT
REF NUMBER & MFR CODE cote 15 | 620 | 2150|500 | N6 | o
PLATE: OPERATING HANDLE eal 2 ul 6
93100100-180-03 (03497)
HINGE: DOOR, UPPER FRONT EA] 2 ° s ef & L u) 7
093100100-037~54 (03497)
OOOR: LOWER FRONT EAl 1 ul 8
93100100-037015 (03497)
5305-269-3217  cap SCREW, HEXAGON HEAD: el 3| ¢f sj <] | ul| 9
3/8-16 LMC X 2 1/% IN, LG
M590725-67 (96906)
WASHER, HELICAL SPRING LOCK: FOR 3/8 IN. 30LT Al 3 . e sf = | 1| 10
33533846 (96906)
5310-167-0821 WASHER, FLAT: FOR 3/8 IN, BOLT Al 3 . . s & | 1| n
ANGEO-616 (88044
HINGE: DOOR, LOWER FRONT EA|] 2 - - el o |1
093100100-037-54 (03497)
PANEL: ACCESS, LOWER REAR EAl 1 nj 12
93100100-032-3% (03457)
5305-269-3217 CAP, SCREW, HEXAGON HEAD: EAl 6 . b4 sl * | nnl 13
3/8-16 UNC X 2 1/4 IN. LG
H390725~67 (96906)
5310-637-9541  waSHER, HELICAL SPRING LOCK: FOR 3/8 IN, BOLT eal 6| o o e e | |k
MS35358-46 (96906)
5310-167-0821 WASHER, FLAT: FOR 3/8 IN, BOLT el 6] *| of | = |l 5
AN960-616 (Bbo4s
PANEL: ACCESS, UPPER REAR EA{ 1 1nj 16
10901914P6C (03497)
5305-269-3217  caP SCREW, HEXAGON HEAD: eal 6] = ] = =] u}y
3/8-16 UNC X 2 1/K IN. LG
M390725-67 (56906)
5310-637-9541  wasuER, HELICAL SPRING LOCK: FOR 3/8 IN. BOLT Al 6] i | e = | 1} 18
M53533B8-46 (96906)
5310-167-0821  waswgR, FLAT: FOR )Vb IN. BOLT el 6] o] ¢ s = n}g
ANG60-616 (BBO4M
GASKET: DOOR RUBBER, 12 FT LG el . . el o | n| 20
6552986P2 (03497)
FILTER, AIR EAl 4 * - e = il 2
2001.001P67 (33469)
5310-250-9477  MuT, HEXAGON: STAINLESS STEEL, 1/8-20 UNC Al ¥ e o s s | | 2
MS3H649-2254 (96906) ) ;
5310-883-9417  WASHER, HELICAL SPRING LOCK: FOR 1/4 IN, BOLT Eal & . . el = | | 23
M5 3338158 (96906)
COVER: AIR FILTER " €Al & C . el e | gy 24
108000274 ( 33469)
CONNECTOR: TERM, FOR 250 MOM WiRE EA| € ° ° el e | 2| 1
LSNO2SNE. (Th159)
CONNECTOR: TERM, FOR 1/0 WIRE EAl 3 - * o o |42 2
LSN2/ONE (TH159)
BLOCK: TERMINAL, 6 PUSITION eal 1 . . el o | 15| 1
64224826206 (03497)
HEATER STRIP ASSEMBLY EAl 1 . 4 e o 3] 2
40B46C20 (03497)
PANEL: SIDE TRANSITION EA 2 14 1
93100100-091-45 (03497)
SCREW, WASHER, HEXAGON HEAD £A| 18 ® ® ol o | 4] 2
2001E001°82 ( 33469)




TM5-6120-250-20P

PO

PO

PO

PO

FO

PO

PO

PO

PO

PO

PO

PO

PO

PO

L]

PO

PO

PO

Pu

b

5310-732-0558 -

5310-637-9541
5310-167-0821

5305-269-3213

5310-167-0821

5310-732-0558
5310-637-9541

5310-167-0828

5310-732-0558
5310-637-9541

5310-167-0828

5310-732-0358
5310-637-9541

5310-167-0828

I [t To] ® ® )
- e~ 15-DAY ORGANIZATIONAL iLLus
DESCRIPYICH wwr| OTY|  WAINTENANCE ALW TRATION
vsaee fuas| m [ @ ] B | & ] @ [T ®
REF NUMBER & MFR CODE conE o 15 | 620 | 2150 | 51100 | uo | e
NUT, HEXAGON, PLAIN: 3/8-16 UNC Al 1 . . ol e %
1351967-8 {96906) 3 w3
MASHER, HELICAL SPRING LOGKs FOR 3/8 IN, BOLT Al 1 . . sl @ Py
WS3535-46 (96306) > "os
WASHER, FLAT: FOR 3/8 IN, BOLY z
I BT R
CAP SUREW, HEXAGON HEAD:
/B-16 UNC X 2 1/4 IN, LG e B Y R I A M
M550725-62 (96906)
WASHER, FLAT: FOR 3/8 iN. BOLT EAl 1 ® ° .
965636, (Bhon) ’ R
GASKET: 1/4 X 5/8 X 190 IN, EAl 1 ° s el
a1201285 {08931) w8
HANDLE: OPERATING AIR BREAK SWITCH A 1 ° ®° o o
105936963 (03457)
GROUP 03 = TRANSFORMER
VALVE, DRAIN: 1 IN. NPT [7Y ] e o el e |1
2001€001P67 (33469) 6
VALVE, SAMPLER: 1/4 NPT (7Y ] . . el o | 16| 2
2001€001 P88 (33%69)
GAGE: PRESSURE VAQUUM £EA 1 e L * o 17
DALO4 3P (91415)
INDJCATOR: OtL TEMPERATURE EAl 1 * . *| o 18
150-40-12€ (9i415)
INDICATOR: WiNDING TEMPERATURE EA[ 1 ° . ef e | 19
150-50-12G {91#15)
GAGE: LIQUID LEVEL EAl 1 ° . # o | 20| 1
1-30-122 (91%15)
NUT, HEXAGON, PLAIN: 3/B-16 UNC EAl & . . | o | 20| 2
#351967-6 (96906)
WASHER, HELICAL SPRING LOCKs FOR 3/8 IN. 8OLT €Al & . e el = | 20{ 3
M535338-46 (96906)
WASHER, FLAT: FOR 3/8 IN, BOLT 7Y ) ® ° ef o | 20| &
#N960-616 (88044
VALVE: PRESSURE RELIEF, 1/% NPT EA| 1 * ° el e | 21
2001£001735 {33469]
PIPE: OIL FI‘L’a W/ FLANGE Eal 1 . . el o | 2] 1
2001€001 (13469)
CAP, PIPC: 1 IN. GALVANIZED EA|l i e ° el e | 22] 2
2001£001F85 (33469}
NUT, HEXAGON, PLAIM: 3/8-16 UNC EA{ & ® ° e o | 22{ 3
M351967-8 (96906)
WASHER, HELICAL SPRING LOCK: FOR 3/8 IN. BOLT €Al & o o el o | 221 4
MS3533b-46 (96906)
WASHER, FLAT: FOR 3/8 IN. BOLT EA| & . . el e | 221 5
AN9EO-616 (BBos4
COVER: HAND HOLE EA] 2 23] 1
T44a2084064 (08931)
NUT, HEXAGON, ALLIN: 3/8-16 UNC EA| 24 . * e o |23 2
M351967-8 (96,6)
WASHER, HELICAL SPRING LOCK: FOR 3/8 in. BOLT ea|l 24 o . ef o | 23] 3
M535338-46 (9.206)
WASHER, FLAT: FOR 3/8 IN. BOLT EA] 2% ° ® el o | 23] &
AN960-616 (BBo4s)




TM5-6120-250-20P

¢ ¢} (D] ) [0 (2]

F A|_ 15DAY ORGANIZATIONAL iLLus
sug DESCRIPTION e MAINTENANCE ALW TRATION
CODE |\ el W [ T B [@] @ [@] ®

oN umT FiG.| 1TEm
REF NUMBER & MFR CODE CODE L5 | 620 | 21-50 ] 51100 | mo.| wo.
PO GASKET: HAND HOLE COVER €Al 2 ® ° o e 1231 5
1124262140550 (08531)
GROUP 04 - LOW VOLTAGE SECTION | | |
PO | 5310-732-0558 w7, HEXAGON, PLAIN: 3/8-11 UNC el 13] of e o o lazs|
"w551967-8 (96906)
po | 5310-637-9541  vASHER, HELICAL SPRING LOCK: FOR 3/8 IN. BOLT eal 12] o] o] of o 2
Ms35338-46 (96906)
PO 5305-269-3213  CAP SCREW, HEXAGON HEADs €Al 13 b4 L4 el 3
3/8B=11 UNC X 1 1/4 IN. LG
MS30725-62 (96906)
Po |5310-167-0828  vasHER, FLAT: FOR 3/8 IN. BOLT el 13] ol o] | = %
ANG60-616 ( )
PO 3ASKET: 1/4 X 5/8 X 190 IN, eal 1 ° . el o 5
Al2C1285 {08931)
Pe0 SLATE: SWITCH TOGGLE EA 2 . ° “ . 26 1
93071 (¥1326)
P WITCH: TOGGLE, 1157 W/SCREWS Eal 2 ° ° ol o 26| 2
° o sty >
P20 LATE: RECEPTACLE, OUPLEX, W/SCREWS (7Y U L4 ol = | 26| 3
93101 (#1326)
Po  15935-283-4003  WTLET: RECEPTACLE, UPLEX, W/SCREWS el 1 ® . o o | 26| »
Weo059607 161346)
PO AMP: INCANDESCENT, 60w, 115V ea|l & ° - ol o 127l 1
GE (03497)
PO OLDER: LAMP, W/MTG SCREWS EA|l & ° ® ol e | 2 2
GE5625-3 (03497} 1
P20 OLDER: FUSE, 304, 600V, 3 POLE eal 1 ® s el e 1
0673005005H210G2 (03497)
FUSE: CARTRIDGE, 6A, 600V EA|l 2 . D s| =
PO GFB6 (03497)° 2
P20 OLDER: FUSE, 30A, 600V, 2 POLE EA] 1 ° ° o] o | 29] 1
067300500SH210G1 (03497)
FUSE: CARTRIDGE, 20A, 600V E L3
po |5920-728-8413 Rt R Al ol | s 2] 2
ILTER: AIR £ 8 ° ° o] o
Po 2001E001P67 (33469) A o)
NUT, HE:AGON: STAINLESS STEEL, 1/4-20 UNC §
Po | 5310-250-9477 s Toeae) Y €A o I I 2
WASHER, HELICAL SPRING LOCK: FOR 1/4 IN, BOLT EA| & U ° o] o
Po | 53108839417 M535338-158 (96906) 3
COVER
o 108000247 (33469) o N R A '
LOCK: TERWINAL, & POSITION
Feo Ghr24b2G204” (03497) ol R Y ) I N AL
SCREW, PAN HEAD: NO. 10-32 ¥ 1/2 IN. LG EA] 2 ° ° o] o 1 2
Fo uS s5224-63 (96906) 3
LOCK: TERMINAL, 6 POSITION ]
Feo 6422!82@206'(03#97) EAl 2 * * i R
SCREW, PAN HEAD: N0, 10-32 X 1/2 IN. LG EA| 2 ° ° ef o 2
Fo us 35224-63 (96906) ®
, LOCK: TERMINAL, 12 POSITION
o |SUMITBOT o TR A oo LU IRE I B B R T
SCREW, PAN HEAD: NO. 10-32 X 1/2 IN. LG EA] 2 . °
Fo nS35224-63 (96906) / ' I




TM5-6120-250-20P

m
SMR
CODE

f——

1!’0
PO
PO

PO

PO

PO

()] [ 5} {6) (4]
15DAY ORGANIZATIONAL 1L
DESCRIPTION wnir] OTY | MAINTENANCE ALW TRATION
usasLe luas| ™ IR R
REF NUMBER & MFR CODE cooe M s | 62 [ 250 sri0 | 5 eu
HEATER, STRIP EA 2 o . - w 4 1
28178701 (03%37) 3
NUT, HEXAGON, PLAIN: 1/4-20 UNC EA] 2 e . el o | Wl 2
3519672 (96906)
WASHER, HELICAL SPRING LOOKz FOR 1/4 IN. BOLT ea| 2 * ° ef o | 3| 3
H535338-158 (96906) .
CAP, SCREW, HEXAGON HEAD: el 2 ° - o o | 58l &
1/8-20 UNC X 3/% IN. LG
HS90725-6 (96906)
WASHER, FLAT: FOR 1/% IN. 30LT Eal 2 o ] ef = 1
AN9GS- (BBOM) oo
CORD: ELECTR!IAL EXTENSION, 115V, EA 1 ° e . ® 3 1
3 COND, NO. 12 FT 16
‘ 20018015 {33369}
| COMMECTORs WIRE, SIZE 12 AHG €A of o o = 2
10RABFX (59733) 3 »
CAP: ARMORED EAl 1 M e *l ® 1351 3
5368 (74545}
CABLE: 3 COND, 12 AWG, TYPE SO T . . wl e | 4 y
Sisie (ko3 % »
PANELS ACCESS TRANSITION €Al 6] 1
10907908P55 (03497)
5305-269-3211  caP, SCREW, HEXAGON MEAD: el 24| of e ef o) 36| 2
3/8-16 UNC X 1 1/4 iN. LG
M590725-60 (969¢5)
5310-637-9541  WaSHER, HELICAL SPRING LOCK: FOR 3/8 IN. BOLT eal 24| | e e 36 3
M535338-46 (96906)
| WASHER, FLAT: FOR 3/8 IN, BOLT Ea| 24 . . LA 6| &
5310-167-0821 oy ELATs FOR Y 3
GASKET: 1/% X 5/8 X 190 IN. EA]l 1 L e e =
AIZCiZB{} (08341) % ®| s
LUG: TERMINAL, 2 BARRFL MM EA 1 Iy ° ' ™ 1
viz-21785 (03497) o 3
DOOR ASSEMBLY: LOW VOLTAGE SWITCH GEAR EAl b
2k5c23663 (03497)
HINGE:s DOOR, LOW VOLTAGE EAl 2 ® L4 el €
093100100-037-54 (03497)
HANDLE: DOOR LATCH ASSEMBLY el 1 ° » ol o
1090529877 (03497)
ROD, LATCHING: T4 IN. DOOR, LOW VOLTAGE EAl 1
2k5c236P11 (03497)
GASKET: DOOR RUBBER Tl 18 . ° ol e
6552986p2 (03497)
DOOR: INSTRUMENT, VOLTMETER AND SELECTOR SWITCH EAl 1
0224A9766V101A (034897)
SWITCH: TRANSFER VOLTMETER, 7 POSITION EA| 1 . ° 2] =
5930-672-7708  “észicrien cosen) -
VOLTMETER: ABYO, 600V SCALE, 250V EAl 1 . ° el e
50-103-021RSSJ (29834%)
DOOR: INSTRUMENT, AMMETERS AND SELECTOR SWiTCHES eAl 1
0224A9766U102A (03497)
SWITCH: TRANSFER AMMETER, 4§ POSITION EAl 3 ° o o =
5930-994-4221 16sB1CAI9K2 (03497) ’




TM5-6120-250-20P

1)} [¥)] (8] (213 [£)) 485 243
15DAY ORGANIZATIONAL Leus
P DESCRIPTION bur| OIY| WANTENANCE AW | TRATIOM
cape NUMBER USABLE [ugas] ™ (a} oSk (e} ¥ feh B}
NIT -, 71
REF NUMBER & MFR CODE c::: ) 5 | 620 |insofsion| G| e
PO AMMETERs ABAO, €Al 3 '] - sf =
30-103-131L354 42963&)
GROUP 05 - CABLE REELS
PO LOCKING ASSEMBLY: CABLE REEL Eal 1 L4 L s & | 3Bl
2001 0002G2-20 (33463)
PO -104- PIN mrcu EAl 1t ® L4 s & | B 2
5315-194-2455 2 o asom)
PO BAR: LOCK| EA i » - - . B 3
200|coozrn (33%69)
-250- STAINLESS STEEL, £ 2 © ® . - 5 &
PO SOBOUTT T, Mexac: STa A #
HS356A3-2254 (96906)
-933- HE SPRING LOGK: 2 - - - -
PO EOGINULT  ASHER, MELICAL SFRING L A #| 5
4535338-158 (96906) ;
PO £YE BOLTz 1/2 IN. 1D, 1 IN. SHANK, €1 2 . - of « | 35 6
1/4-20 UNC
15K19 (39428) ‘
CHAIN: STAINLESS, SIIE : FT| 10 ° . ol »
Fo 3616T14 (39%: 28f 3 s
REEL: CABLE ASSEMBLY €Al 2 CY
@ 20010002 (33865) 3
PLAIN: 5/8-11 UNC EA|] 8 ° . ol o 2
PO SINTEIEN  MTahEAGN, Ak 5/ 3
3 ASHER, HELICAL SPRING LOCKs 8 . -
o 5310-820-6653 rom 2/t "-N_ ;m L EA hd * 39 3
M535338-50 (96906)
.167- WASHER, FLAT: FOR IN, BOLT 8 . - NECERE &
PO GINIGNBL  ASHER, FLAT: EOR (G €A »
po 53057245014  cAP SCREW, HEXAGON HEAD: | 8] o of o] o3l s
5/8=11 UNC X 3 iIN, LG
90723- 168 (96906)
Asuzarur.ron /& IN. BOLT 8 - S
PO S3MIET0B5  “ASheRs FLAR: EOR(S . BoL A . 1
[ COLLAR: SHAFT E 2 3 - sl » 15
* 32L (2B623) A 4
BLOCK: PIiLily 4 ° ® »
Fo 06B86-11h (71081) € d | 8
PIN: ROLL SPRING EA| 2 ° ° o »
Fo HS9ONT-36 (96906) »| 9
SHAFT: CABLE REEL ° ° » »
o 20018001 (33469) (A2 Bl e
P REEL: CABLE STEEL
xzo C196-4131 (02120) Erl 2 E1RL
STAND: CABLE REEL, OUTE|
x20 2001550283 [ 33489) R EAl 2 4
5310-763-8920 HEXAGON, PLAIN: 5/8-11 UNC el 8l o o] o o] sl >
Fo MS51967-20-(36506) 2
PO 1 5310-820-6653 HASHER, HELLCAL, SPRING LocK: eap 8] o o] o o] w]
M535338-30 (96906)
-167- WASHER, rur. FOR 5/8 BOLT . °
po |5310-167-0825 AN966101 €. (BSoR) 5/8 1N, BOL €Al 8 of o fue]| 4
9. CAP, SCREW, HEXAGUN HEAD: °
P o }5305-724-5036 SJ811 UAC % 3 18 o LG eA| 8] - ol o | w| s
M390725-170 (96906} l




TM5-6120-250-20P

e (2) ) @ ] s 167 7 kR
F L 1SDAY ORGAMZATONAL | 1y
w S DESCRIPTION ur] &1 | ANTEIGE A | et
¢ NUMBER wiasie bone R ERE G
| REF NUMBER & uFR CODE coos 15 | o2 jovss|siion| S et
i 5310-167-0825 T: FOR 3 .
Po mﬁo-teh’» (Mlﬂa el b ¢ b I I I
x20 STAD: CABLE RESL
2oicoozs (satkey o B oy 7
5310-753-8920 , HEUGON, PLAIN: 5/8-11 unc .
i csistrge Gesoly i B *f ¢ 8
oo 52000665 | vaser, seuica, smim o e 8] ol ol o ol o
FoR ﬂ M. B3LY
{96506)
Po  5310-167-0825 w'm s'“éaium S8 1N, BOLT eal 8] of o ¢! ol 4o
i CEP SCREW, HEXAGON HEAD: .
PO 5305 124 5914 5]8-35 &‘ X3 iN, 5 EA 8 - ® « 3! 11
M530T25-166 {96906)
po  5310-167-08%5 mioffrﬁ 5/8 18, BOLT eal 8! «l &l o o | 0| 32
CARLE: ELECTRIC, SHVA, § LONDUZTOR T o] < =
Fo 20752360 (25457} ol B
PO w ELECTRIC, 600V 3 5000, FT: S0 . - ® .

ONDUCTOR
zr'zcgﬁhs-! {24457

SAMP 65 « SDAITRAILER

1o FLAP ASSEHELY Al 1 TR
e 102955 (786803 ! !
i
» FEXAGON, PLA 3 * * o < : €,
po 5310-761-6882 -651967 s {,’690'5“ f4-20 tiC eai 8 sl s
Po OI08B3ULT | VASER ,ﬁ:‘w&?’mm Locx: eal B8] =+ o o = iml ¢
#535338-158 {96305)
AP, SCREM, HERRGOM HEAD: d ] e e
Po  G5253830 | S, e m.,’ié’*’ DT wl o1
#590725-8 {55996
D FLAP: 2k X 2§ ea] 2 s . e« | 1{ 8
o 100059 (78580)
STRAP: LAP 2 %
x20 100351 (7868%) i "
TANK AND VALVE ASSEMBLY gl 1 nlin
Xzo 282617 (06853)
TANK: AIR £a 1 L4 * A4 - 2 12
P20 276222 (06353)
VALVE: RE<G eal 1 . L] sl o | Bi| 13
PO 4281865 (06853)
po AT30060-1187 | e 39 S5Rri trime el 2| el o e v m|m
Ms39182~3 (95906)
816 UNC EA]l ¥ L4 - e @ ) b1i
po  SI0BTR | erasery (oboee) 5
WASHER, FLAT: FOR §/B 1N, BOLT eAl b . . o] o | M1 16
P o 5310-167-0821 ANG60-616 (BB0%Y
CAP, SCREW, HEXAGOM HEAD: EA 3 » ® » » My N
po 5305-269-3211 3/8-16 BiC X 1 IN, LG
#590725-60 { 5903
SEPARATOR: HOSE cA 3 . - - o | ni| 8
PO 1507 (93343) i




TM5-6120-250-20P

(113 (2) [£)] {4 L] (3] m
F 15SDAY ORGANIZATIONAL [RAT. %
w SOk DESCRIPTION wr| ol wanrewmice v | Teation
ce0t  \MIRER usaste lueasl M | @ | B [ @ | @ |@]
on unr FiG. | iTEm
REF NUMBER & MFR CODE cooE 1S5 | 620 |2t-50]5+100] uo.| wo
; HOSE: AIR, 3/8 ¥ %3 N, L3 e 2 ° ® sf s |M| 2
i iosort T/gsko,
HOSE: AIR, 3/8 X 28 1. LG | 2 . ® =] elmla
"o v/t'n'l'n'nsya ’
100159 (78680)
PO HOSE: AIR, 3/8 X 6C N, LG, Al 2 ° s el o | Ml 22
¥ FITTINGS
100158 (78680)
= 0 -505-0083  AfR: HaD eal 2 - s ! = I 23d 24
4730-595-008 275150 (06353) 3
¥20 WHEEL ASSOELY EA] & N 2
6z05r11 (18889)
Pa RiM: 6300 X 20 EA| & L] L sf = I Ml 35
9:00%20 (52965)
- SPACER: WMEEL, § !N, EA| & - L] of o | 3| 26
P20 2530-124-5747 Shoon Cr38z)
WHEES EA - I3 L3 ® 'Y n
F20 6720 (18889) a
po  2610-275-7995 TIRE: $:90 X 20, EA] 3] = ® sf o M|
10 PLY TRANSPORT
M835368.17 (96906)
P20 BOX: CONVERSION, 12~2% Eal 1 ° » el = | ¥ 1
VOLT ASSEMBLY
S196M12 (98343)
PG COMNECTOR: 7 WAY, FEMALE EA 1 ° ° . '} %o 2
Teeara ok’
CONNECTOR: 12 WAY, FEMALE EA] 1 * L] el = | X! 3
Pe Ti31ha8e (98333)
PC CIRCULT BREAKER: AUTO A 2 - - . - 7] %
RESET, 30A
151230 (98343)
PO CIRCUIT BREAKER: AUTO EA 5 . . - e 39 5
RESET, 154
1512-15 (98313)
RESISTOR: Ri, 5.5 OHMS, <3W eal 1 . . sl s ¥
PO 505 (“ iy )J »
RESISTOR: K2 AND R3. €.6 OHMS, 559 eal 1 ® . o o X
PO F507 (W655) ’
Po RESISTURS: RY, RS, R6, R7, Al 1 ° ® el s ¥
2.5 OWfS, 5?\1
F508 (M55,
BUMPER ASSEMBLY: REAR EA[ 1
2 102916 (78680) »
NUT, HIXAGON LOCK: 1/2-13 UNC EA c . ° el = 2
Fo Mst922-33 (%6906 > ¢ »
WASHER, BEVELEU: 5/8 IN, 3 6 - :
PO STEEL, FOR 1,2 ?‘ BOLT A bl I B el
915734035 (39428)
_799. CAP SCREW, HEXAGON HEAD EA| 6 3
o 5305-782-9494 1213 N X1 34 mf “ ° » sl o |5
MS90725-113 (96306) s
NUT, HEXAGON LOCK: 1/2-13 UNC EA|l 12 - » ® ' 50
PO ws1922-33 (96906) ‘ 4
P o CAP SCREW, HEKAGOW HEAD: €Al 12 » s ol = [ 500 6
1/2=13 UNC X 1 1/4 IN. LG
; MS90725-111 (96906)




TM5-6120-250-20P

10

- 2
FEDERAL

% | yolies
b o | 4730-505-0083
PO

P o 14730-069-1186
po  MT30-720:5002
PO

PO |4730.060-1186
PO

Po |4730-720-5002
PO [16620-209-7425
Po |i620055 1184
bo |p220-825-1808
Po  [5330-031-3012
Po  6220-914-6567
PO 153309296462
PO

Po |6220-839-7461
Po |6220-300:0284
po |6220:030-28%
PO

PO

PO

PO

PO

P o

{3y () 5y ()] 241
15-DAY ORG/ dIZATIONA. ILLUS
DESCRIPTION wwr| OTY ] WAINTENANCE ALw TRATION
USABLE |ueas| ™ . {a) {b) {c) td) {a) by
UN}
REF NUMBER & MFR CODE cone s | 620 [2rs0]s1i00 | S| TEM
AIR: HAD EA

275150 (06853) £ e I T AR B I
ELBOM, STREEY: 1/2 iN., 45 DEG

Vo35 (1860 e IS B B B N B
CONNECTOR, STRAIGHT: 1/* iN,

PAPE 10’378 e e Sl IS I R R R I

205053 (06353)

NIPPLE: FRAME EAl % » - € «

205130 (06853) a5
malm: g& 1N, mcn HEAD FT| %o * . sl | 511 ¢
CONRMECTOR, STRAIGHT: i/k N,

PIPE T0 3/8 IN, nm:ﬂ EAl 2) % o+ # e 1511 7

205053 (06853)

COUPLER: FULL 1/2 N, EAl 2 * - “ = 11 5

200100850 (33469) L
NIPPLE: FRAME EA 2 L3 - - * 1

205730 (06853) R
LIGHT: CLEARANCE MARKER EAl n - - o =

#535421-1 (9690¢)

LENS: AMBER, ACRYLIC eal ¢ . » ol o

554 (72635}

LENS: RED, ACRYLIC EA « - - .

S%R (72635) ’

LENS O RING eal 1 « - ° »

551 (736 }

B0DY CLEARANCE LIGHMT EA| 11 - » ® .

590 {T2635)

GASKET: RUBBER MIG EA 1 » - - =

602 (72635)

1%2?756 12 vOLT EAl 22 - L] « =
LIGHT: TURN STOP, TAIL €A 3 - c - ;

i (72635)

LENS: RED, ACRYLIC Eal % - . |

150R {72635)

G OKET: EA y - '3 « .

133 (73635)

'y MOUNTING EA )1 * * - .

138 {12635)

P(GTAIL VIRING: W/GROMMET eal & . . s =

3460C (72635)

LAMP: 2 FILAMENT, ¥e32cP, ea|l b . » e =

12 VOLT

157 (72635)

RETLECTOR: AMBER, EAl ¥ * * LA

218+00-010 (7021
REFLECTG? RED, EA 1Y * L) * ]

7ok 8
GROUP 07 = KITS
KIT TERMINATION: HIGH VOLTAGE EA| 1 “ » v =

20014004 (33469)

3 EA = (ROLLS) TAPE,
ELECTRICAL, 23 (20999)




TM5-6120-250-20P

m

S4R
CODE

)] ()

FEDERAL DESCRIPTHON

STOCK
NUMBER

REF NUMBER & MFR CODE

USABLE
ON
CODE

(4}
UNIT
OF

MEAS

(£}

Qry
INC

UNIT

6

15DAY ORGANIZATIONAL
MAINTENANCE ALW

ILLUS
TRATION

(a)
-5

®)
620

(<)
250

@

[5)
FiG.

51-100 | w0

®
ITEM

PO

i*o

2EA-(ROLLS) TAPE,
ELECTRICAL, 33 (20999)

I::lLEé'I'—R%RH')lgA@EQ%)

2 EA - (ROLLS) TAPE,
ELECTRICAL, 70 (20999)
1 EA- (ROLL) PUTTY
ELECTRICAL  INSULATION,
SIF (20999)
LEA (CAN) CABLE
PREPARATION CLEANER
2001A003-5 (33469)

4 EA - LUG TERMINATION
TL/40 (20999)

KIT: SPLICE, HIGH VOLTAGE CABLE
2001A003 (33469)

13 EA - (ROLLS) TAPE,
ELECTRICAL,23 (20999

3EA - (ROLLS) TAPE,
ELECTRICAL, "33 (20999)

LEA - (ROLL) TAPE
ELECTRICAL, "13" (20099)

3EA - ROLLS PUTTY,
ELECTRICAL  INSULATION,
SF (20999)

LEA - (CAN) CABLE
PREPARATION CLEANER
2001A003-5 (33469)

1 EA. - CONNECTOR, 40 WIRE,
54512 (59730)

KIT: SPLICE, LOW VOLTAGE CABLE
2001A002 (33469)

LEA - (ROLL) TAPE INSULATOR
CT500C (59730)

1 EA - (ROLL) TAPE,
ELECTRICAL HYFLEX,

2001A002-2 (33469)

EA

Text




12

——
— e
T @ | 7
i

|
ﬁ*/?\:>9>
‘\ | 6
e
=

Figure 1.

Box, Stowage With Trays

ME 6120-250-34P/1



i <

Figure 2.  Box, Stowage Without Trays

ME 6120-250-34P/2

13




ME 6120-250-34P/3

Rail, Guard Assembly

Figure 3.

14



ME 6120-250-34P/4

Sling, Bridle Four Leg

Figure 4.

15



16

Figure 5.

Sling, Single With Hook

ME 6120-250-34P/5




Figure 6.

Bar, Spreader

ME6120-250-34P/6






ME 6120-250-34P/8

Figure 8, Rod, Ground

19



Figure 9. Ganp, Hot Line

20



3 1455
N\ |
\7
e ,;
L
TYR DGORS AND

REAR PANELS

ME 6120-250-34P/11

Figure 11.  Doors, Front and Rear Panels

21



A ] |
| Vs N| ﬂ@(@m@

 fof
| p——

(T

H— 4 \2\/\/

ME 6120-250-34P/12

Figure 12.  Connector, Terminals and Lightning Arrestor

2



Figure 13.

ME 6120-250-34P/13

Block, Terminal and Heater Strip

23



24

Figure 14.

Panel, Side Transition

ME 6120-250-34P/14




ME 6120-250-34P/16
Figure 16, Valve, Drain

25



26

“10 S
10

Figure 17,

Gage, Pressure-Vacuum

ME  6120-250-34P/17




Q09

)
o
°o 3
o o
o o
o ©
° 3
4 °
[
Oooo

ME 6120-250-34P/18

Figure 18, Indicator, Oil Temperature




28

M%ﬂeo)

P R

@oo .00ncc

5

Figure 19,

Indicator, Winding Temperature

ME 6120-250-34P/19




Figure 20, Gage, Liquid Level

29



ME 6120-250-34P/21

Figure 21.  Valve, Pressure Relief

30



ME 6720-250-34P/22

Figure 22.  Pipe, Oil Fill

31



ME 612:0-250-34P/23

Figure 23.  Cover, Hand Hole

32



Figure 25.

Gasket, Transition

04€ 6120-28034P/28

33




<Y
9

I
0
0
<

@_——ﬁr
Jlg_19

/ﬁd
).




ME 6120-250-34P/27

Figure 27.  Holder, Lamp

35



36

<@\)\@

Figure 28,

Holder, Fuse - 30A, 600V, 3-Pole

ME 6120-250-34P/28




Figure 29.  Holder, Fuse - 30A, 600V, 2-Pole



\ \\OOOOOOOOO
| [/ ©OO0000DO0
I [ OOOCOOOOO
OODODOOOD

HMQQQQQQQ
I

/PL QQOOUOO«UO
‘ \\uuCOOOUOO
| : \)/U/UQOC 200
_ OODODLDODO0,

\ J

ME 6120-250-34P/30

Filter, Air

Figure 30.

38



AN NN

H A eOu N )

Figure 31.

Block, Terminal 4 Position

ME 6120-250-34P/31

39



ME 6120-250-34P/32

[\
g!a«&@d.sém

IAVAVIAV/AVIAVIAN [ ]

. Block, Termina 6 Position

o
Figure 32

40




e ——

ANV eaViaNraN1aVs N N1V 1aNs Va0

DX S0V O BN W v N
Q ". Q d “ t|| ( ( 1 /4
A\

m\a\

H
N

Figure 33.  Block, Terminal 12 Position

ME 6120-250-34P/33

41



AR

~ \J

>

Figure 34. Heater Strip

42

ME 6120-250-34P/34



L [ | =1
,—_ﬂ?:// | ] \ —
2 4 3
\ /

\V4

ME 6120-250-34P/35
Figure 35, Cord, Electric Extension |15V

43




44

i
o °
0 O
o °
P o
o o
° °
o
o
o
°
SN
K\
| S

V
ME 6120-250-34P/36

Figure 36. Panel, Transition




ME 612C-250-34P/37

Figure 37, Lug, Termind

45



46

Figure 38. Locking Assembly, Cable Reel

ME 6120-250-34P/38



a7

Figure 39.

Red, Cable Assembly

ME  6120-250-34P/39




Figure 40.

Stand, Cable Reel Outer and Center

ME 6120-250-34/P/40

k




15,16, 17 —__

ME 6120-250-34P/41

Undercarriage  Assembly

Figure 41.

49



50

s o gy o o i e g 0

) GRS U S O S D S S S S

U0

A
C

Figure 49.

Box, Conversion

ME 6120-250-34P/49



SO

_ ME 6120-250-34P/50
Figure 50.  Bumper Assembly, Rear

51







7,
(%)
[as)

5

Seetion V.

INDEX-FEDERAL STOCK NUMBER AND REFERENCE NUMBER
CROSS-REFERENCE TO FIGURE AND ITEM NUMBER

Ivem

26
29

S Ty

-

—— - - - —
IO = £ N NI = I AN g~ D W Oed Neag IV ONOND &

— -
PO O\EONE 8N O\ ey

N e e

n

W FWw COR U ) S = W LW AN S RN

s

o
5z
P ol
(=)

=

STOCK NUMBER
5 )

XD
=3y
S

%?;’ﬁ&bo%

=SS a

N
[{= =)
ORI

Fie
No.

-
~n
LA 4

N
N WMWY
| 3

- - NN

53



Section V. |\\DEX-FEDERAL STOCK NUMBER AND REFERENCE NUMBER
CROSS-REFERENCE TO FIGURE AND ITEM NUMBER

FIG

Mra I7en Nra FIG 171en
Rerenence No. Cooe NO. No, Rererence Noo Cooe NO. No.
36 P — v o
A12C12 1 M551967-20 39 2
M, = ¢ i gEs =
ANGo-1016 e 23 HS3167-8 36906 0 32
AN960-1016 ey i 45319678 96306 %3
ANG60-1016 88044 g M551967-8 96306 2
AN3EO-1016 860%Y : #S51967-8 96306 25 1
AN960-1016 8Bokk %8 3 M59047-368 26906 39
AN960-1016 8Bokk 6 MS90725-6 96906 34 ?
- A =2 oz 0
ANG60-1016 880k 40 1c M590725-67 96306 %111 9
b =% oy =
AN960-616 8804k ]111 1" M590725=111 96906 50 é
AN960-616 880kh 1 5 M530725-114 96906 50 §
AND60-616 88044 11}1 19 s90725-16} 96906 21 2
ANG60-616 8804} 5 M50 72541 96906 :
ANG60-616 8804k 14 7 M590725-164 96905 2
wete  m 4 ZEE B -
AN 1 -
e o n ] e o= L
ANG60-616 8804k f 8 16 M590725-168 9906 ﬂ(? n
A12C1285 08931 14 8 M590725-=170 96906 5
A12C1285 08931 25 5 MSG0725-172 96906 6 2
A12C1285 08931 36 5 MS90T25-6 96906 % 4 k
CT500C 59730 GRO7 M590725-60 96906 48 2
€196-4131 02120 39 n MS90725-60 96906 12 lg
DALO3Y3P 115 17 M590725 96906
o o & e =1y
7 ne 4 2 I
Gl 0349 1
GES625- " 27 SF 20 GRO
rcaezg 3 8%»;3% 29 § 5B4020K 73 2 5% 26
GF886 gégg-, 28 2 5153116 G |§87 y
1281865 3 40 13 TL4O 20999 o
18S 81790 9 VLz-z;Zg5 4 05 1
S e B S 1
Ms3522h-63 ;6 22 31 ; 0224A9766U101A 03)3»97 GRO4
MS35224.63 96906 3 2 0224A9766U102A o397 GF%)@
M535338-17 96906 4 29 0673D0500SH210G1 03497 1
v St 5 3 o e ot 59 4
mgggg&} % 32332 3359 % 093100100-037-5% 33397 11 1
M535338-158 96906 38 053100100-037-54 o3¥97 11 7
M535338-158 96506 40 2 093100100-0>7-5% 03497 GR04
M535338-h6 96906 11 3 1-30-122 91415 20 )
M535338-46 96906 1 10 10RCEFX 59730 %8 2
53533846 96306 1 100059 7 51
MS35338-46 96906 18 ‘w'gg 8680 20 3
153533846 96906 ¥ 1001 78680 22
153533846 96906 0 100159 78680 40 2
M535336-46 96906 2 3 100165 78680 51 6
M535338-46 96906 23 3 102916 78680 50 1
MS35338-46 96906 25 2 102951 78680 40 g
M535338-46 96906 36 3 102954 78680 zAl & o
3531850 6506 13 e B orop
NS 3B136-0 96906 Z 3 1095191469 e 1
M535338-50 96306 ; 2 10301314P60 03497 11 16
M535338-50 96306 8 3 10305298P77 03497 GRO4
M535338-50 96906 39 3 1090790855 o7 36 ]
M535338-50 96306 40 3 ;;2&621.105’1555 63; GZRSG 5
Mmgss l:ézslo % GI} p 2 127AB410P1 3§n37 1 5
35649 96906 2 GRU7
MS35649-22514 96906 38 B 13 20999 5
M535691 <50 96306 36 3 13 72635 GR06
MS3o691-20 96906 & 1 72635 RL
e 2 O LI my o
'45‘5}13222: ! 96906 50 '2 150-50-126 91415 19
»4551922-33 96306 30 5 50R 72635 GR® .8
?1327'5 ;’gﬁ 410 z ;51;-15 33%»3 4 g
04551967:20 96306 1 2 1512-30 98313 49
el 2 2 04
51967-20 96906 2 16SB1CAI9X2 03h97




Section v. INDEX-FEDERAL STOCK NUMBER AND REFERENCE NUMBER
CROSS REFERENCE TO FIGURE AND ITEM NUMBER

Mra FIG 1vEM Mra FIG Ivem
ReFeRENCE No.o Cooe NO. No. Rererence No. Cope NO. No.
. 40
smierdee w1 G . o o0 F
4 34 1 I 20939 GRAZ
et WA il GROT TWkA20800GH 08331 1
2001A03 B G B510 817 8
zoomo3-5 %ghag GRO7 1131428 983%3 49 3
2001400 33469 GRSOI ;looga 933 “11 2
ﬁ:aom %%323 39 Ig 9L2%BAB101 03395 1% z;
20018005 33469 3 1 915734035 N2 3
20018003-1 33463 3 5 915731035 39428 20 3
20018005-2 33469 3 6 915734036 39428 1
20018006=1 33469 7 ] B 100-032-3% 1326 Ei "
- - 03439 2
ot e 8 5 S i0o100-c31015 o3uo7 18
20018005 33469 6 5 93100100-091-45 03497 14 1
20018013 33469 6 ] 93100100-164-07 03497 11
20018015 33469 1 33100100~180-03 o3k il 2
200i£002 33;:59 GR05 A 5 ;l Eé % 3
2001€002 33469 1
2001C002P14 3%1369 38 3 HIkKIg 39428 38 2
2001C002P 33469 40 1
2001C00P2 33469 40 7
2001C002G2-20 33469 38 1
200100361 33469 % 1
2001€00362 33469 1
2001C003P 33469 2
2001C003P 33469 1 3
2001¢C 33469 7 1
20010071 33469 4
2001€007=2 33469 5
2001E001-P67 33469 30 1
2001E001-67 33469 1 21
2001E001P82 33469 14 2
2001E001P8Y4 33469 22 1
2001€001-85 33469 2 2
2001E001P8 33469 16 1
2001E001 33409 16 2
2001E001P88 32)»69 21 1
205053 0353 y
203053 06853 51 1
205730 06853 5
205730 06853 51 9
207-92360 2W57 85005
207-32466-1 24457 I
20792466-1 zusg
21 =010 7041 GR06
gl -020 70418 8%7
PRscz36 M GRM
5023663 3497
245c236P11 03497 GRUé
275150 02853 gl 23
27515 06853 o1 3
2fsez2 06853 12
282617 06853 4 1
321 28623 7
2 zgggg GRO7
3616T14 39h2 Y
3616T14 39428 38 7
390”19 39:28 3 2
& 2
e 17
50-103=1311854 Zzgagﬁ GRO4
50-103-021RSSY zgagu GRO4
526’6 7hsks 35 3
54312 99730 GRO7
556 12635 GR0B
296R 12635 G
2! 72635
994 72635 1
59 72635 &%
2 12635 6
6h22h82612 03497 33 !
224826204 03497 3 1
64224826206 03497 )
S I B
03149 20
6552986p2 o1 GRO4




By Order of the Secretary of the Army:
CREIGHTON W ARRAMS
o General United States Army
Officid: Chief of staff

VERNE L. BOWERS
Major General United states Ar ny
The Adjutant General

Distribution: , _
To be digtributed in accordance with DA ‘Form 12-25D, (qty rgr block no. 782)

Organizational maintenance requirements for Trailer Mounted Generators (PU’S).

* U.S. GOVERNMENT PRINTING OFFICE: 1973-769749/438










¥

ABCDEFGHIJKLMNOPQRSTUVWXYZ21234567890
abcedefghijkimnopg

12345678908¢£/%# 2 % Ya —=+x8@*

ABCDEFGHIJKLMNOPQRSTUVWXYZ
abcdefghijkimnopqrstuvwxyz
1234567890%¢£/ %# 2 Va3a—=+x&@*

DEPARTMENT OF THE ARMY

MICROFORM
5 TEST TARGET

5 mm (e= 1.09 mmj ] |m=2=2 m"__zs

ll= -

% [132
258 ..
rstuvwayz$e£/ %# 2% % —=+xR@" :: mg "H _.2_2
2 6 =

4 £
2.0 mm (e= 1.37 mm) I I I . A "mﬁ
ABCDEFGHIJKLMNOPQRSTUVWXYZ " ] o ' 8
abcdefghijklmnopgrstuvwxyz ] "m .

2 it e

2.5 mm (e= 1.77 mm)

250

150 MM
g

&
& Q«? %’.
L) '?6 -
LS
S0
‘6

ABCI
abcdelghihimnopqrtuvwiyz$el, 58 als o 2@

1.5 mm (e= 1.09 mm)

ABCDEFGHIJKLMNOPQRSTUVWXYZ 1234567890
y2S¢E/ %R

abcdefghijkimnopg

Y=+ x8@"

2.0 mm (e= 1.37 mm)

ABCDEFGHIJKLMNOPQRSTUVWXYZ
abcdefghijkimnopgqrstuvwxyz
12345678908¢£/ %# % Y% —=+xR@*

2.5 mm (e= 1.77 mm)

ABCDEFGHIJKLMNOPQRSTUVWXYZ
abcdefghijkimnopqrstuvwxyz
12345678908¢£/ %# Vo Va3 s—=+x8@*

200 MM




	TABLE OF CONTENTS
	SECTIONS
	SECTION I
	SECTION III
	SECTION V

	PAGES
	PAGE 1
	PAGE 2
	PAGE 5
	PAGE 7
	PAGE 8
	PAGE 10
	PAGE 53

	FIGURES
	FIGURE 1
	FIGURE 2
	FIGURE 3
	FIGURE 4
	FIGURE 5
	FIGURE 6
	FIGURE 7
	FIGURE 8
	FIGURE 9
	FIGURE 11
	FIGURE 12
	FIGURE 13
	FIGURE 14
	FIGURE 16
	FIGURE 17
	FIGURE 18
	FIGURE 19
	FIGURE 20
	FIGURE 21
	FIGURE 22
	FIGURE 23
	FIGURE 25
	FIGURE 26
	FIGURE 27
	FIGURE 28
	FIGURE 29
	FIGURE 30
	FIGURE 31
	FIGURE 32
	FIGURE 33
	FIGURE 34
	FIGURE 35
	FIGURE 36
	FIGURE 37
	FIGURE 38
	FIGURE 39
	FIGURE 40
	FIGURE 41
	FIGURE 49
	FIGURE 50
	FIGURE 51


